POST OPERATIVE MEDICATION FOLLOWING IMPLANT SURGERY

Please note: these are general guidelines and may vary from case to case

Day Amoxicillin Dexamethasone Paracetamol
500mg capsule 2mg tablets 500 mg tablets
Or Clindamycin 150 mg capsule | (steroids to reduce swelling) (pain killers)
(antibiotics to prevent infection)
Day 1 after surgery As directed on label 1 tablet with breakfast 1 every 6 hours (if required)
Day 2 after surgery As directed on label 1 every 6 hours (if required)
Day 3 after surgery As directed on label 1 every 6 hours (if required)
Day 4 after surgery As directed on label As required
Day 5 after surgery As directed on label As required
As required
As required

On the day of the surgery you may be given 4 x capsules of Amoxycillin or Clindamycin which will be counted as part of the course of antibiotics.

On the day of the surgery you may also be given 2 x Dexamethasone 2 mg.



